ग्रामीण पाणी पुरवठा जिल्हा परिषद उपविभाग, येवला

जा.क. ग्रापापु उविथ / तांशा/ 🔗 /२०२४ ग्रामीण पाणी पुरवटा ... प विभाग येवला दिनांक :- 2.0112173

प्रति मा. प्राचार्य एस.एन.डी अभियांत्रिकी महाविदयालय येवला

> विषय :- 2- व - 🚓 अंतर्गत मौजे भेतिलाळा)येथिल उंच जलकुंभाच २९,०० ० नळ पाणी पुरवटा योजना क्यूब टेस्ट अहवाल मिळणेबाबत महोदय,

उपरोक्त विषयान्वये जल जीवन मिशन योजने अंतर्गत 23,000 ता. येवला उच जलकुंभ क्षमत लि. चे काम मंजुर असुन सदर कामासाठी खालील प्रमाणे क्युब टेस्ट तपासणी अहवाल दण्यात यावे ही विनंती

अ.क्र.	बाब	तपशील
		फुर्टोंग -दि. 02/0812023
×.)	्रेच जलकुंभ क्षमता <b>&amp;</b> 9,000	बीम -दि
	लि.एम.३००	कॉलम दि.o मि h h (फुटींग ते GL र्रस)
		GL ब्रेस दि . 12108123
		कॉलम -दि. –17408124 (GL ब्रॅम ने पहिली ब्रॅस)
		बीम दि 22/08/23 (पहिली ब्रेस)
		कॉलम दि _ 25/08/29 पहिली ब्रेस ने दुसरी ब्रेस )
		बोम दि दुसरी ब्रेभ
		कॉलम दि (दुसरी ब्रेन ते Bottom slab)
	-	बीम दि. 🐨 28/08/03 Bottom Beam
		Bottom Slab-11/04+2023
		Verticale Wall First Lift दि 29/09/2023
		Verticale Wall Second Lift 7. ostelat
		Verticale Wall Thired Lift for 9/10/25
		Roof Slab दि. 1911012-3

सदर अहवालाची आवश्यकता ती फी संबंधित कंत्राटदारामार्फत आपणास अदा करण्यात रेईल .

आपल्या माहितीस्तव सविनय सादर.

ग्रामीण पाणी प्रवटा जि.प. कुरिण्छेप विभाग, येवला

B

प्रत : ३१७५५१५४) कंत्राटदार यांना माहितीस्तवसाटी

	4 10	NECTOR OF	*****	a la	
--	------	-----------	-------	------	--

and Radigues and Andrea States. The component and

Receipt No. Lingu.854(1,) 4.21

Weles 10-Jan-1963

U

T

न

à

H

	13113.351	1. 【注意(注释:1712年),在1930年14年4
<ul> <li>The second s</li></ul>		
Net	ans Hirothans	品で、「日本

	i e d heek iske sakan van verkelijk of waarde meerster te overwaarde	Service the use have been been as the control of the service of th	
	 enan manumita tanàna mandritry aminina mandritry amin		

-mount in Words 💠 Ten Thousand Only.

Remarks oube testing fee reod fr Grampanchyat Matuithan (prof pravm nikam)



Receiver Sign

<ul> <li>Accredited by : National Assessment and Accreditation Council (NAAC), Bar</li> <li>Certified for ISO 9001 : 2015</li> <li>Approved by : All India Council for Technical Education (AICTE), New Delhi.</li> <li>Recognised by : Directorate of Technical Education &amp; Govt. of Maharashtra.</li> <li>Affiliated to : Savitribai Phule Pune University, Pune</li> <li>Website : www.sndcoe.ac.in</li> <li>Phone : 8087561281, 9822852935, 02559-225011 to 24</li> </ul>	Approval No : 06/07/MS/ENGG/2006/01 (0000714)
TEST RESULT OF CONCRETE TESTING CUB	BES 20/8/2022

Job No.		SNDCOERC/CE/2023-24/00					Date of R	•	30/8			
Name of agency		Copy submitted to:						Report Print-	9/1/	9/1/2024		
Name of Site		Grpam Pnachayat Matulthan										
		ESR at Matulthan										
				<u>C</u>	oncrete Cu	ube Testing	Footing		1			
Sr No	Identification	Concrete	Date of	Date of	Age of Specimen	Dimension of specimen	Cross sectional area	Compressive load	Obtained Compressive strength in	Average Compressive strength in	Required Compressive Strength in	

	Sr. No.	Identification Mark	Mix	Casting	Testing	Specimen days	(mm)	area (sq. mm)	(kN)	strength in (N/mm <sup>2</sup> )	strength in (N/mm <sup>2</sup> )	Strength in (N/mm <sup>2</sup> )
	1	1	M30	2/8/2023	30/8/2023	28	150x150x150	22500	689.625	30.65 -		
	2	2	M30	2/8/2023 -	30/8/2023	28	150x150x150	22500	680.625	30.25	30.48	30 N/mm <sup>2</sup> at 28 day age of concrete
-	3	3	M30	2/8/2023	30/8/2023 🖌	28	150x150x150	22500	687.375	30.55 -		

**Reference** - [IS : 516 - 1959]

Note - The test results are based on samples cured on site and received in laboratory & the necessary testing charges are received from the agency.

r ropy peetrie of

## **'EJAS CONSTRUCTIONS & INFRASTRUCTURE PRIVATE LIMITED**



An ISO 9001 - 2008 Certified Company

Regd. Office :- C - 44/45, Shrinath Plaza, 2nd Floor, Dnyaneshwar Paduka Chowk, F. C. Road, Shivajinagar, Pune - 411005.

Ref. No.: TCIPL/

CIN No. U45400PN2007PTC143975

Date- 05/03/2023

**To**, S.N.D Collage Of Engineering & Research Center Babhulgaon Yeola , Nashik - 422009.

<u>Sub</u>:- Jaljeevan Mission Program Dhulgaon & 17 Villages Regional Rural water Supply Scheme in Yeola ,Taluka- Yeola, Dist:- Nashik, Testing of Concrete Cubes for 7 days/Strength taken out for the R.C.C. Work Construction of WTP (7.5 MLD Capacity)

Reff :- Agreement No. B-1/23 For 2022-23

I am sending here with the samples of Cubes of size15x15x15 cm of Concrete taken out for R.C.C. work on various dates as follows for 7 days strength testing.

Sr. No.	Description	Proportion of Concrete	Date of Concrete	Mark on Cube	No. of Cube	Remar
1	CLF Raft	M-30	27/02/2024	Date	3 Nos	7 days

The necessary fee of testing may be obtained from Agency M/s Tejas Construction & Infrastructure Pvt. Ltd. Pune.

The Actual Result May Be Communicated To This Office.

D.A:- As per Above Casted Cubes

Your Sincerely

Tejas Construction & Infrastructure Pvt. Ltd. Pune

Copy- 1) Submitted to Executive Engineer, Maharashtra Jeevan Pradhikaran Division, Nashik

ster Office with MRD 11 29 Clonstruction & The Providence of the P

#### 

#### At. Babhulgaon, Tal. Yeola - 423 401, Dist. Nashik (Maharashtra)

- Accredited by : National Assessment and Accreditation Council (NAAC), Bangalore
- Certified for ISO 9001 : 2015
- Certified for ISO 9001 : 2019 Approved by : All India Council for Technical Education (AIGTE), New Delhi. + Approval No : 06/07/M3/ENGG/2006/01 Approved by : All findia Council its Treambar Education & Govt. of Maharashtra. - Approval No : 2/更为时/ 对年表现, 1990/110 Recognised by : Directorate of Technical Education & Govt. of Maharashtra. - Approval No : 2/更为时/ 对年表现, 1990/110
- Affiliated to : Savitribal Phyle Pune University, Pune
- Website : www.sndcoe.ac.in
- Phone: 8087561281. 9822852935. 02559-225011 to 24

- = ID No. PU/NS/Engo/99/2006
- Email andcoe.principal@pgmail.com
- College Code : EN 5124. MB 5124. ME 5124

Depart o Civil Engineerring

### TEST RESULT OF CONCRETE TESTING CUBES

T 1 N/		CONCINETE TESTING CODES		
Job No.	SNDCOERC/CE/2023-24/00	Date of Receipt -	5/3/2024	
Name of agency	Copy submitted to:	Date of Report Print-		
	<b>TEJAS CONSTRUCTION &amp; INFRAS</b>		5/3/2024	

Name of Site

### WTP 7.5 MLD AT DHULGAON

#### Concrete Cube Testing of CLF RAFT

Sr. No.	Identification Mark	Concrete Mix	Date of Casting	Date of Testing	Age of Specime n days	Dimension of	Cross sectional area (sq. mm)	Compressive load	Obtained Compressiv e strength in (N/mm <sup>2</sup> )	Average Compressive strength in (N/mm <sup>2</sup> )	Required Compressive Strength in (N/mm <sup>2</sup> )
l	1	M30	27/2/2024	5/3/2024	7	150x150x150	22500	435	19.33	19 N/mm <sup>2</sup> at 7 day age of 19.36 concrete(65%	$19 \text{ N/mm}^2$ at 7
2	2	M30	27/2/2024	5/3/2024	7	150x150x150	22500	440	19.56		day age of
3	3	M30	27/2/2024	5/3/2024	7	150x150x150	22500	432	19.20		concrete)

#### **Reference** - [IS : 516 - 1959]

Note - The test results are based on samples cured on site and received in laboratory & the necessary testing charges are received from the agency.

Reclived the 05-05-24

Department of Civil Engineering MD College of Engineering & RC, Yoola

# SINTE COMPANY AND A COMPANY AND A CO

iose Elabiorgaon (42) 494. Tel Veole Enst Meest

5.25460 http://Engg.0015/20-21

1

Late . 1-Aprilling

	1 Frimary Mountain	0-
Ņa.	Particulars Among	

	a week what proceeded a spectrum of the second second scale tables			1			
							And the second sec
, ,						3 1	
					TETRAL		1 มีมากกล่
	3 				a cur e arreleu	Secondary Contractor	2 . <u>1 22 22 5 1 5 1 5 1</u>
Amount in	Morda :	One Th	hneand	Order 1			

Remarks Construction Prof Pravin Nikam

1002

Receiver Sign

1.7.4-

gnatens

21



# ग्रामीण पाणी पुरवठा जिल्हा परिषद उपविभाग, येवला

जा.क्र. ग्रापापु उविये /तांशा/अ /२०२३ ग्रामीण पाणी पुरवठा उप विभाग येवला दिनांक :- जि 6) । 2/3

प्रति, <sub>जिल्ही</sub> प्रयोग शाळा प्रधानमंत्री ग्राम सडक योजना नाशिक

## विषय :- ठक्कर बाप्पा योजने अंतर्गत सायगाव महादेव वाडी

ता. येवला येथिल खैरगव्हाण नळ पाणी पुरवठा योजना क्युब टेस्ट अहवाल मिळणेबाबत

महोदय,

उपरोक्त विषयान्वये ठक्कर बाप्पा योजने अंतर्गत सायगाव महादेव वाडी ता. येवला उंच जलकुंभ क्षमता २१००० लि. चे काम मंजुर असुन सदर कामासाठी खालील प्रमाणे क्युब टेस्ट तपासणी अहवाल देण्यात यावे ही विनंती

अ.क्र.	ৰাৰ	तपशील
	footin	· 研究 - G. 04/01/2023
१)	उंच जलकुंभ क्षमता २१०००	कीम-=दि. (राफट)
	लि.एम.३००	कॉलम दि. ११०१/ २०१८ (GL ब्रॅस ते पहिली ब्रॅस) किला भाष भाष
		GL ब्रेस दि. 13/01/2023
		कॉलम -दि. 1 101 2013 ( समस्टने GL ब्रॅस) to base slab
	,	बीम दि. (दुसरी ब्रेस)
		कॉलम दि. (दुसरी ब्रेस ते Bottam Slab)
		बीम दि. 20 01 2013 (Bottam Slab)
		Bottam Slab 10 02123
		Verticale Wall First Lift दि. ॥ 102123
		Verticale Wall Second Lift दि. 13102125
		Verticale Wall Thired Lift दि. 157 02123
		Verticale Wall Fourth Lift दि.
		Ruff Slap G. 20/02/2023

sali aasi

सदर अहवालाची आवश्यकता ती फी संबंधित कंत्राटदारामार्फत आपणास अदा करण्यात येईल . आपल्या माहितीस्तव सविनय सादर.

(एम.ए

उप अभियंता (प्र.) ग्रामीण पाणी पुरवठा जि.प. उप विभाग, येवला

प्रत :- श्री.विशाल भाऊसाहेब पाटील यांना माहितीस्तवसाठी



## S.N.D. College of Engineering and Research Center

At. Babhulgaon, Tal. Yeola - 423 401, Dist. Nashik (Maharashtra)

Accredited by : National Assessment and Accreditation Council (NAAC), Bangalore.

- . Certified for ISO 9001 : 2015
- Approved by : All India Council for Technical Education (AICTE), New Delhi.
- Recognised by : Directorate of Technical Education & Govt. of Maharashtra.
- Affiliated to : Savitribai Phule Pune University, Pune
- Website : www.sndcoe.ac.in

ESR at Saygao, Mahadevvadi

Phone : 8087561281, 9822852935, 02559-225011 to 24

- Approval No : 06/07/MS/ENGG/2006/01
- ज Approval No : 2/एनजीसी/ अभि.महा./मान्यता/2006/710
- # ID No. PU/NS/Engg./99/2006
- Email sndcoe.principal@gmail.com
- « College Code : EN 5124, MB 5124, ME 5124
- TEST RESULT OF CONCRETE TESTING CUBES
- Job No. SNDCOERC/CE/2022-23/0046 Copy submitted to:
- Name of agency
- Mr. V,B.Patil
- Name of Site -

Date of Receipt - 10/03/2023

Date of Report Print- 01/08/2023

#### Concrete Cube Testing Vertical Roof Slab

Sr. No.	Identification Mark	Concrete Mix	Date of Casting	Date of Testing	Age of Specimen days	Dimension of specimen (mm)	Cross sectional area (sq. mm)	Compressive load (kN)	Obtained Compressive strength in (N/mm <sup>2</sup> )	Average Compressive strength in (N/mm <sup>2</sup> )	Required Compressive Strength in (N/mm <sup>2</sup> )
1	1	M30	11-02-2023	10-03-2023	28	150x150x150	22500	684.5175	30.423		
2	2	M30	11-02-2023	10-03-2023	28	150x150x150	22500	680.8275	30.259	30.40	30 N/mm <sup>2</sup> at 28 day age of
3	3	M30	11-02-2023	10-03-2023	28	150x150x150	22500	686.79	30.524		concrete Engineeing

Reference - [IS : 516 - 1959]

Note - The test results are based on samples cured on site and received in laboratory & the necessary testing charges are received from the agency.

Prof. Nikam P.A.

Prof. Nikam P.A Prepared By

Department of Civil Engineering SND College of Engineering & RC, Yeola,

				4
<b>S</b> .1	N.D. College of Engi Fost : Babhulgaon -		R.C.	(
	Tal. : Yeola, Dist			14.1
Receipt No	Engg.2243/20-21	Date	28-Jul-2023	ý
Name : Std :	Cash J Primary		Indirect Incomes	(
No.	Particulars		Amount	(
1				
				(
				: 
				i
		TATAL	7 500 (3)	(
			7,500.00	
Amount in V				Ċ
Remarks :	consultancy charges fr V.B. & cement & agrigate testing			1
	dept)	g by prot protin	ucation S	4
		agdamba 6	VEOLA VEOLA VEOLA VEOLA VEOLA VEOLA VEOLA VEOLA VEOLA VEOLA	C
Receive	r Sign	Author	Central Of	t
				اد.
				•
				11.1.
1				

......